United States Municipal Environmental Research EPA-600/2-78-171
Environmental Protection Laboratory September 1978
Agency Cincinnati OH 45268

Research and Development

SEPA  Full Scale

Demonstration
of Lime
Stabilization




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmenta!l technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The nine series are:

1. Environmental Health Effects Research
[...]
Conceptual design for lime stabilization
facilities for a 18,925 cu m/day
treatment plant ‘

Conceptual design for lime stabilization

facilities for a 37,850 cu m/day
treatment plant

vii

Page

49

60

61

62



TABLES

Number Page
1 Design Data for Lime Stabilization Facilities 6
2 Anaerobic Digester Rehabilitation Design Data 9
3 Chemical Composition of Sewage Sludges 12
4 Bacteria Data for Sludges 12
5 Chemical Composition of Raw Sludges at

Lebanon, Ohio 13
6 Heavy Metal Concentrations in Raw Sludges

at Lebanon, Ohio 14
7 Pathogen Data for Raw Sludges at Lebanon,

Ohio 15
8 Identified Parasites in Lebanon, Ohio Raw

Sludges 15
9 Lime Required for Stabilization to pH 12

for 30 Minutes 19
10 Comparison of Lime Dosages Required to

Treat Raw Primary Sludge 20
11 Comparison of Lime Dosages Predicted by the

Counts Equation to Actual Data at Lebanon,

Ohio 20
12 Chemical Composition of Lime Stabilized

Sludges at Lebanon, Ohio 27
13 Volatile Solids Concentration of Raw and

Lime Stabilized Sludges 28
14 Nitrogen and Phosphorus Concentrations in

Anaerobically Digested and Lime Stabilized

Sludge 28

(continued)

viii




Number Page

15 Pathogen Data for Lime Stabilized Sludges

at Lebanon, Ohio ' 30
16 Comparison of Bacteria in Anaerobic Digested

Versus Lime Stabilized Sludges 30
17 Identified Parasites in Lebanon, Ohio Lime

Stabilized Sludges 31
18 Range of N, P and K Contents of Sewage

Sludge 32
19 Annual N, P and K Utilization by Selected

Crops 33
20 Influence of Previous Crop on N Fertilization

Rates for Corn 34
21 Application Rates for Nutrients in Sludge

Glosser Road Site 37
22 Glosser Road Wheat Field Yield Analysis 38
23 Utica Road Test Plot Sludge Application Data 39
24 N and P Application Rates to Utica Road Test

Plots 41
25 Corn Yield Analysis for Utica Road Test Plots 42
26 Soybean Yield Analysis for Utica Road Test

Plots 43
27 Application Rates for Nutrients in Sludge

for Full Scale Field Studies Utica Road

Site 46
28 Pods and Heights of Soybeans from Various Plots

Utica Road Full Scale Field Studies 44
29 Heavy Metals in Soybeans Utica Road Full Scale

Field Studies 47
30 Actual Cost of Digester Rehabilitation and

Lime Stabilization Facilities Construction 50

(continued)

ix



Number Page

31 Total Annual Cost for Lime Stabilization
Excluding Land Disposal for a 3,785 cu m/day
Plant 53
32 Total Annual Cost for Single Stage Anaerobic
Sludge Digestion Excluding Land Disposal for
a 3,785 cu m/day Plant 55
33 Land Application Cost for Lime Stabilized and
Anaerobically Digested Sludges for a 3,785
cu m/day Plant 57
34 Comparison of Total Annual Capital and

Annual O&M Cost for Lime Stabilization
and Anaerobic Digestion Including Land
Disposal for a 3,785 Cu M/Day Plant 58

35 Mixer Specifications for Sludge Slurries 66




LIST OF ABBREVIATIONS AND SYMBOLS

ABBREVIATIONS

average

five day biochemical oxygen demand

British thermal unit
cation exchange capacity
centimeter

chemical oxygen demand
cubic centimeter

cubic foot (feet)
cubic feet per minute
cubic yard

cubic meter

degree(s)

degree Celsius

degree Fahrenheit
diameter

feet (foot)

feet per second
gallon(s)

gallons per day
gallons per minute
hectare

horsepower

hour (s)

inch(es)

kilograms per hectare
kilogram(s)

liter

membrane filter
milligram(s) per liter
milligram(s) per kilogram
millimeter

million gallons per day
minute (s)

most probable number
number per 100 ml

oven dry weight
percent

pound (s)

pounds per acre

side water depth
square foot (feet)

xi

avg
BOD
BTU5
CEC
cm
CoD
cc

cu ft
cfm
cu yd
cu m
deg
°C

°F
dia
ft
fps
gal
gpd
gpm
ha

HP

hr

in
kg/ha
kg

1

MF
mg/1
mg/kg
mm
MGD
min
MPN
#/100 ml
ODWT
%

1b
1b/ac
SWD
sq ft



square meter

suspended solids

standard cubic foot (feet)
standard cubic feet per minute
temperature

thousand kilograms

thousand kilograms per hectare
total dissolved solids

total dynamic head

total solids

volatile solids

waste activated sludge

weight

year (s)

SYMBOLS

aluminum
Ammonia/ammonium
boron

cadmium

calcium hydroxide (hydrated lime)
calcium oxide (quicklime)
carbon dioxide
chlorine

cobalt

ferric chloride
hydrogen sulfide
iron

lead

magnesium
manganese
mercury

nickel

nitrite

nitrate

oxygen
phosphorus
sulfur

sulfur dioxide
sulfuric acid
zinc

xii

sS
scf
scfm
temp
kkg
kkg/ha
TDS
TDH
TS
Vs
WAS
wt

Yr

Al
NHB/NH

ca
Ca(OH)2
Cao

FeCl

Mg

HpS04
Zn




ACKNOWLEDGEMENTS

The lime stabilization project officer was Steven W.
Hathaway, under the direction of Dr. J. B. Farrell of the U. S.
Environmental Protection Agency Municipal Environmental Research
Laboratory, Cincinnati, Ohio. Their direction and assistance
were greatly appreciated during the study.

Tim Oppelt, Jon Bender, the staff of the National Environ-
mental Research Center Pilot Plant, Lebanon, Ohio, and Jack
Whitaker and his staff at the Lebanon Wastewater Division were
of great assistance during the completion of the lime stabiliza-
tion project. Dr. James Ryan and his staff were responsible for
setting up the test plot studies. Ellis C. Thompson of Lebanon
was more than cooperative in donating the use of his property
and equipment for the sludge disposal and growth studies.
Parasite analyses were performed by Tulane University, School of
Medicine, New Orleans, Louisiana.

Mark Kipp of Burgess & Niple, Limited operated the lime

stabilization and land application phases of the research. Kay
Wilson was responsible for typing the final manuscript.

xiii






SECTION 1

CONCLUSIONS

Lime stabilization was shown to be an effective sludge
disposal alternative when there is a need to:

- provide alternate means of sludge treatment during the
period when existing sludge handling facilities (e.q.
anaerobic or aerobic digesters) are out of service for
cleaning or repair.

- supplement existing sludge handling facilities (e.g.
anaerobic or aerobic digesters, incineration or heat
treatment) due to the loss of fuel supplies or because
of excess sludge quantities above design.

- upgrade existing facilities or construct new facilities
to improve odor, bacterial, and pathogenic organism
control.

Lime stabilization effectively eliminates odors. Regrowth
of pathogens following lime stabilization is minimal. Of the
organisms studied, only fecal streptococci have a potential for
remaining viable.

Lime stabilized sludges are suitable for application to
agricultural land; however, lime stabilized sludges have lower
soluble phosphate, ammonia nitrogen, total Kjeldahl nitrogen,
and total solids concentrations than comparable anaerobically
digested primary/waste activated sludge mixtures.

Lime stabilization facilities can be constructed and oper-
ated at lower capital and annual operation and maintenance costs
than comparable anaerobic digestion facilities, and present an
attractive alternative either as a new process or to upgrade
existing sludge handling facilities.



SECTION 2

BACKGROUND

Sludge constitutes the most significant by-product of
wastewater treatment; its treatment and disposal is perhaps the
most complex problem which faces both the designer and operator.
Raw sludge contains large quantities of microorganisms, mostly
fecal in origin, many of which are pathogenic and potentially
hazardous to humans. Sludge processing is further complicated
by its variable properties and relatively low solids concentra-
tion. Solutions have long been sought for better stabilization
and disposal methods which are reliable and economical and able
to render sludge either inert or stable.

Historically, lime has been used to treat nuisance condi-
tions resulting from open pit privies and from the graves of
domestic animals. Prior to 1970, there was only a small amount
of quantitative information available in the literature on the
reaction of lime with sludge to make a more stable material.
Since that time, the literature contains numerous references
concerning the effectiveness of lime in reducing microbiological
hazards in water and wastewater. (1) (2) (3) 1Information is also
available on the bactericidal value of adding lime to sludge. A
report of operations at the Allentown, Pennsylvania wastewater
treatment plant states that conditioning an anaerobically di-
gested sludge with lime to pH 10.2 to 11, vacuum filtering and
storing the cake destroyed all odors and pathogenic enteric
bacteria. (4) Kampelmacher and Jansen(5) reported similar ex-
periences. Evans(6) noted that lime addition to sludge released
ammonia and destroyed bacillus coli and that the sludge cake was
a good source of nitrogen and lime to the land.

Lime stabilization of raw sludges has been conducted in the
laboratory and in full scale plants. Farrell et al reported,
among other results, that lime stabilization of primary sludges
reduced bacterial hazard to a negligible value, improved vacuum
filter performance, and provided a satisfactory means of stabi-
lizing sludge prior to ultimate disposal.

Paulsrud and Eikum(g) reported on the effects of long-term
storage of lime stabilized sludge. Their research included
laboratory investigations of pH and microbial activity over
periods up to 28 days.




Pilot scale work by C.A. Counts et al(g) on lime stabiliza-
tion showed significant reductions in pathogen populations and
obnoxious odors when the sludge pH was greater than 12. Counts
conducted growth studies on greenhouse and outdoor plots which
indicated that the disposal of lime stabilized sludge on crop-
land would have no detrimental effect.

A research and demonstration contract was awarded to
Burgess & Niple, Limited in March, 1975 to complete the design,
construction, and operation of full scale lime stabilization
facilities for a 3,785 cu m/day (1 MGD) wastewater treatment
plant, including land application of treated sludges. The
contract also included funds for cleaning, rehabilitating, and
operating an existing anaerobic sludge digester. Concurrent
with the research and demonstration project, a considerable
amount of full scale lime stabilization work was completed by
cities in Ohio and Connecticut. Wastewater treatment plant
capacities which were representative ranged from 3,785 to 113,550
cu m/day (1 to 30 MGD),., A summary of these results has prev-
iously been reported.(lo)



SECTION 3

LIME STABILIZATION FACILITIES

GENERAL

Facilities for lime stabilization of sludge were incorpor-
ated into an existing 3,785 cu m/day (1.0 MGD) single stage
activated sludge wastewater treatment plant located at Lebanon,
Ohio. Lebanon has a population of about 8,000, and is located
in southwestern Ohio, 48.27 km (30 mi) northeast of Cincinnati.
The surrounding area is gently rolling farmland with a small
number of light industries, nurseries, orchards, and truck
farms.

Major unit processes at the wastewater treatment plant
include influent pumping, preaeration, primary clarification,
conventional activated sludge, and anaerobic sludge digestion.
Average influent BOD. and suspended solids concentrations are
180 and 243 mg/1, regpectively. The treatment plant flow sche-
matic is shown on Figure 1.

Prior to completing the sludge liming system, the existing
anaerobic sludge digester was inoperative and was being used as
a sludge hclding tank. The digester pH was approximately 5.5 to
6.0. Grit and sand accumulations had reduced its effective
volume to 40-50% of the total. Waste activated sludge was being
returned to the primary clarifiers and resettled with the primary
sludge. Combined primary/waste activated sludge was being
pumped to the digester and ultimately recycled to the primary
clarifiers via the digester supernatant. Typical supernatant
suspended solids concentrations were in the range of 30,000 to
40,000 mg/l. When possible, sludge was withdrawn from the
digester and dewatered on sand drying beds.

USEPA made the decision to utilize lime stabilization at
Lebanon not only as a full scale research and demonstration
project, but also as a means of solids handling during the
period while the anaerobic digester was out of service for
cleaning and repair.




INFLUENT
PUMP
STATION

Figure

I. Treaiment Plant Flow Schematic

PREAERATION PRIMARY FINAL
CLARIFIER AERATION CLARIFIER
o
PRIMARY AERATION FINAL
e—] CLARIFIER _J CLARIFIER
/
WASTE _ACTIVATED SLUDGE
I__N_l
SLUDGE
WELL
SUPERNATAN
T SUPERNATANT ANAEROBIC
le—{ REAERATION
DIGESTER
TANK
SLUDGE
DIGESTED
SLUDGE
DRYING
BEDS

EFFLUENT

CREEK

Prior to Incorporating Lime Stabilization



REVISIONS TO THE EXISTING WASTEWATER TREATMENT PLANT

Lime Stabilization

The lime stabilization process was designed to treat raw
primary, waste activated, septic tank, and anaerobically di-
gested sludges. The liming system was integrated with the
existing treatment plant facilities, as shown on Figure 2.
Hydrated lime was stored in a bulk storage bin and was augered
into a volumetric feeder. The feeder transferred dry lime at a
constant rate into a 94.6 1 (25 gal) slurry tank which dis-
charged an 8-10% lime slurry by gravity into an existing 25 cu
m (6,500 gal) tank. The lime slurry and sludge were mixed with
diffused air. A flow schematic for the lime stabilization
facilities is shown on Figure 3. Design data are shown in
Table 1.

TABLE 1. DESIGN DATA FOR LIME STABILIZATION FACILITIES

Mixing Tank

Total volume
Working volume
Dimensions

Hoppered bottom
Type of diffuser
Number of diffusers
Air supply

Bulk Lime Storage

Total volume

Diameter

Vibratoxrs

Fill system

Discharge system
Material of construction
Type & manufacturer

Volumetric Feeder

Total volume

Diameter

Material of construction
Type & manufacturer

Feed range

Average feed rate

30 cum (8,000 gal)
25 cum (6,500 gal)
3.05 mx 3.66 mx 2.38 m
(10' x 12' x 7.8")
0.9 m (3') @ 27° slope
Coarse bubble
4
14-34 cu m/min (500-1,200 cf/min)

28 cum (1,000 cu £ft)

2,74 m (9")

2 ea Syntron V-41
Pneumatic

15 cm (6") dia. auger
Steel

Columbian Model C-95

0.28 cum (10 cu ft)

71 cm (28")

Steel

Vibrascrew LBB 28-10

45-227 kg/hr (100-500 1b/hr)
78 kg/hr (173 1lb/hr)

(continued)

6




INFLUENT
PUMP
STATION

BULK
LIME
STORAGE
BIN

AUGER

FINAL

AERATION

I}

PREAERATION PRIMARY
o] CLARIFIER

PRIMARY
] CLARIFIER

CLARIFIER

—

FINAL

AERATION

t+-SLUDGE WELL

-

VOLUMETRIC FEEDER
LIME SLURRY TANK
WATER-

DIFFUSED AR

SLUDGE} MIXING

TANK

FOR MIXING
PRIMARY AND/OR

CLARIFIER

L

X

o UP! ATA|

~ WASTE ACTIVATED SLUDGE

N

A
Lo ]

ANAEROBIC
DIGESTER

ANAEROBIC

TREATED
SLUDGE

SLUDGE WELL
8 PUMP

% TREATED SLUDGE TO

DIGESTED SLUDGE

TANK TRUCK FOR
LAND

DISPOSAL

FINAL
EFFLUENT CREEK
SEPTAGE
HOLDING
TANK
SLUDGE
ORYING
IGESTE! BEDS
SLUOGE

Figure 2. Treatment Plant Flow Schematic After Incorporating Lime Stabilization




il fi
j! BULKUME |

: STORAGE BIN

@ SEPTAGE

SEPTAGE HOLD
TANK

ANAEROBIC DIGESTED SLUOGE ,

PRIMARY SLUDGE

WASTE ACTIVATED SLUDGE

R

A

| | —LIME SLURRY TANK

[.’-’ —VOLUMETRIC FEEDER

DIFFUSED AIR
. FOR MIXING

SLUDGE

WELL &

\ / i
l TREATED_SLUDGE

Figure 3. Lime Stabilization Process

pr

TREATED SLUDGE T

[TANK TRUCK FOR LAND
DISPOSAL

Flow Diagram




TABLE 1 (continued)

Lime Slurry Tank

Total volume 94.6 1 (25 gal)
Diameter 0.61 m (2")

Septic Tank Sludge Holding Tank (Septage Tank)

Total volume 18.4 cum (650 cu ft)

Working volume 15 cum (4,000 gal)

Dimensions 3.66 m x 1.92 m x 2.62 m
(12'x6.3'x8.6")

Mixing Coarse bubble

Number of diffusers 1

Air supply 2.8-8.4 cu m/min (100-300 cf/min)

Transfer Pumps

Raw and treated sludge 1,136 1/min (300 gpm)
Septage transfer pump 379 1/min (100 gpm)

Anaerobic Digester

As previously described, the existing single stage anaerobic
sludge digester was inoperative and was being used as a sludge
holding tank. The digester and auxiliary equipment were com-
pletely renovated and returned to good operating condition which
allowed a comparison of anaerobic digestion and lime stabiliza-
tion. The digester was cleaned, a new boiler and hot water cir-
culating system was installed, and all necessary repairs were
made to piping, valves, pumps, and electrical equipment.

The anaerobic digester design data are shown in Table 2.